
Philadelphia Combined Sewer Overflow Long Term Control Plan Update 

 

Supplemental Documentation 
Volume 11 

Analysis of Wet Weather Treatment Alternatives for 
Southwest WPCP 

 

 

 
 

 

 

 

 

Updated: September 1, 2009 



 

F i n a l  T e c h  M e m o  

Wet Weather Treatment Alternatives at Northeast, 
Southeast and Southwest WPCPs 

SW2: Analysis of Wet Weather Treatment 
Alternatives for Southwest WPCP  

 

Prepared for 

Philadelphia Water Department 
Philadelphia, PA 

March 2009 

 
 
 
 
 

 
1717 Arch Street 

Suite 4400 
Philadelphia, PA 1910 

 
 



 

PHL-TMSW2_FINAL.DOC I 

Executive Summary 

Background and Project Summary 
As part of the series of memoranda prepared for the Philadelphia Water Department’s 
[...]
It should be noted that if PWD were to negotiate a new discharge permit to the Schuylkill 
for the wet weather treatment facility, the maximum allowable flows through each wet 
weather treatment train would also need to be negotiated.  Thus, the flow points analyzed in 
this report were used for the development of cost curves, but may not reflect what will be 
allowable under the regulatory framework. 

 

4.1.3 Design Flows by Available Land – Upper BRC: 550 MGD, 600, 980 MGD 
While both the Upper and Lower BRC areas are available for the new wet weather facility, 
the two strips of land are separated by Penrose Ferry Road.  To keep both the new wet 

EXHIBIT 4-2 
Maximum Allowable Flow of Wet Weather Treatment Trains to Meet NPDES Permit Requirements 

Treatment Train 

TSS Removal 
Efficiency(1) 

(%) 

Achievable Effluent TSS 
Concentration of Wet 
Weather Train(2) (mg/l) 

Maximum Allowable 
Flow Through  Wet 

Weather Train(3) (mgd) 

#1) Vortex/Swirl Concentrators 30% 158 702 

#2) Conventional Clarifiers 55% 102 Unlimited* 

#3) CEPT w/ Conventional Clarifiers 80% 45 Unlimited* 

#4) Fine Screening -> Ballasted 
Floc 91% 21 Unlimited* 

*These flows are unlimited assuming the wet weather treatment train operates for no more than seven days per 
month, an estimate provided by CDM (CH2M HILL, 2008b). 
(1) TSS removal efficiencies are based on industry standards. Specific references are provided in TM-SE2 
(CH2M HILL, 2008a). 
(2) Achievable effluent concentrations based on 95th percentile influent wet weather TSS concentration (226 mg/L) 
(3) Maximum flow determined by NPDES Monthly TSS Limit assuming blending between conventional and wet 
weather plant. The allowable daily “blended” effluent TSS concentration during wet weather was calculated to be 
99 mg/L (CH2M HILL, 2008b). 



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

PHL-TMSW2_FINAL.DOC 4-3 

weather facility and the BRC on the same side of the road, the use of the Upper BRC alone 
was assessed. It was found that a 550-mgd CEPT facility, a 600-mgd Conventional 
Clarification facility, or a 980-mgd Ballasted Flocculation could fit on the Upper BRC site 
alone.  The 702-mgd vortex facility described above is also able to fit on this site.  
 

4.1.4 Design Flows by Available Land – Upper and Lower BRC: 1000, 1200 MGD 
Making full use of the land available in both the Upper and Lower BRC areas, it was found 
that either a 1000-mgd CEPT facility or a 1200-mgd Conventional Clarification facility could 
fit on the entire site.  
 

4.1.5 Maximum Design Flow: 1740 MGD 
According to CDM’s assumptions on the capacity of the upgraded collection system, the 
collection system capacity for the SW WPCP could reach 2,280 mgd after transmission 
improvements, equivalent to three times the existing collection system capacity. Assuming 
the existing plant will be able to handle 540 mgd, the maximum flow to the new wet 
weather facility will be 1,740 mgd.  The maximum design flow point used for the ballasted 
flocculation was thus 1,740 mgd. This facility will be able to fit on the Upper and Lower 
BRC areas. 

4.2 Key Design Assumptions 
4.2.1 Average Design Flow 
In the previous section, the design flow capacities were identified for each treatment train 
based on permit limits, available land area, and collection system capacity. These flows are 
the peak flows that the wet weather facilities are designed to treat under each scenario.  

The average flow that the wet weather facility will receive, however, depends on conditions 
in the collection system. Preliminary model simulations have been performed for the 
Southwest Drainage district (SWDD) under several deep tunnel and plant expansion 
scenarios (CDM, 2008). Simulation results suggest that the average flow delivered to the wet 
weather facility increases as the capacity of the facility increases, and is not highly sensitive 
to the volume of storage in the collection system (Exhibit 4-3).   

Model runs for a 540-mgd and a 1,080-mgd wet weather facility generated an average flow 
of 362-mgd and 472-mgd, respectively, assuming the largest storage tunnel scenario. Based 
on these model results, the maximum average design flow assumed for the new wet 
weather treatment trains evaluated in this report is 472-mgd. For the Conventional 
Clarification 600-mgd and the CEPT 550-mgd scenarios, an average flow of 362-mgd was 
assumed. For trains with peak capacities less than 362 mgd, the average flow is assumed to 
be equivalent to the peak flow of the facility (Exhibit 4-4). 

 

 

 



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

PHL-TMSW2_FINAL.DOC 4-4 

EXHIBIT 4-3 
Average Annual Wet Weather Treatment Rates Under Various Deep Tunnel and Plant Expansion Scenarios 

0

50

100

150

200

250

300

350

400

450

500

0 200 400 600 800 1,000 1,200

Wet Weather Treatment Facility Capacity (MGD)

A
ve

ra
ge

 F
lo

w
 th

ro
ug

h 
W

et
 W

ea
th

er
 F

ac
ili

ty
 (M

G
D

)

57.2 MG Tunnel

101.7 MG Tunnel

158.9 MG Tunnel

228.8 MG Tunnel

 

EXHIBIT 4-4 
Average Design Flows  
 

Maximum Design Flow (mgd)  Average Design Flow (mgd) 

220 220 

550, 600 362 

980, 1000, 1200, 1740 472 

  
 

4.2.2 Process 
The process design described herein is based on conceptual design parameters and will 
require refinement as the planning and design efforts progress. For the purposes of 
developing capital costs, sizing of most facilities was based on maximum design flows. The 
average design flow, as described above, was used for sizing chemical storage facilities,  
storage for screenings and grit, and sludge handling facilities.  



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

PHL-TMSW2_FINAL.DOC 4-5 

Preliminary Treatment 
Each wet weather train evaluated in this report was sized to treat influent flow in excess of 
the plant’s flow capacity of 540 mgd. A new influent conduit will divert excess wet weather 
flow to the new preliminary treatment building (PTB) of the wet weather treatment facility. 
The new PTB will contain an influent wet well at a similar elevation to the existing wet well, 
bar screens, influent pumps, and screenings and grit handling systems. The influent pumps 
were designed to increase the hydraulic grade line so that the wet weather flow can 
discharge to the river outfall by gravity from the wet weather treatment facilities. The 
screenings and grit handling systems include screenings washers and compactors, as well as 
grit concentrators and classifiers. This system will handle screenings from both the bar 
screens and the fine screens when required.  

From the PTB, the wet weather flow will continue on to further treatment through processes 
dependent on each treatment train. These are described in further detail in Sections 5 
through 8.  

Disinfection 
The final process of all treatment trains is chlorination and dechlorination. The wet weather 
flow will be dosed with sodium hypochlorite at the head of the new chlorine contact 
chamber. For all facilities with capacities of 600-mgd or less, the chlorine contact chamber is 
sized to provide a 20-minute detention time at peak flow. For facilities with higher 
capacities, the chamber is sized for a 10-minute detention time at peak flow, and it is 
assumed that the chlorine dosage will be increased correspondingly to provide adequate 
disinfection. Sodium bisulfite is then used for dechlorination at the end of the chlorine 
contact chamber. A new 700-ft long outfall conduit will convey the treated effluent to the 
Schuylkill River.  

Chemical Feed 
For CEPT and Ballasted Flocculation, which provide chemically-enhanced clarification, a 
coagulant and flocculant are added as settling aids. For CEPT, Train #3, these chemicals are 
added to a rapid mixer and flocculation basin upstream of the sedimentation tank. In the 
ballasted flocculation, Train #4, the settling aids are added to mixing zones that are part of 
the ballasted flocculation unit.  

Ferric chloride was selected as the coagulant for all trains since it is currently used at PWD’s 
water treatment plants. However, if there are concerns with the iron affecting the digestion 
process downstream, aluminum sulfate (alum) can be used as a substitute. Liquid polymer 
is used as the flocculant for all trains.  

Ten-day storage at average flow was assumed for all chemicals.   

Sludge Handling 
Primary sludge from all treatment trains is pumped to gravity thickeners, where the solids 
concentration is expected to increase to a minimum of 3 percent. The thickeners are sized to 
handle the average wet weather flow (as presented in Exhibit 4-4) with a 95 percentile 
influent solids concentration (226 mg/L) for a continuous period of 24 hours.  



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

PHL-TMSW2_FINAL.DOC 4-6 

The thickened sludge will be pumped to the plant’s digesters for treatment. The sludge will 
be screened through StrainPress® sludge cleaners to remove inert solids before entering the 
digesters. Capital costs for each treatment train include the cost of extra digesters that may 
be required at the SW WPCP, assuming a maximum of seven wet weather days in one 
month. The digesters were sized to provide 20-day storage for solids, assuming average 
flow, a 95 percentile influent solids concentration (226 mg/L), an average wet weather event 
duration of five hours, and five events in 20 days. The new digesters will be located in the 
vacant area south of the existing digesters at the SW WPCP. The digesters needed for the SE 
WPCP wet weather facility will also be located in this area.  

The design parameters that were assumed for all the treatment train processes are 
summarized in Exhibit 4-5. The process flows are described in further detail in each of the 
treatment train sections. 

EXHIBIT 4-5 
Key Process Design Assumptions for Wet Weather Treatment Trains(1) 

 

Preliminary Treatment    

Bar Screens Opening Size 15 mm (0.59 in) 

 Screenings Production(2) 3.5 cf/mg 

Influent Pumps Type Vertical End-Suction 

 Total Dynamic Head (TDH) 60 ft  (match SW WPCP wet well 
elevations) 

Fine Screens Opening Size 6 mm (0.24 in) 

 Screenings Production(2) 2.5 cf/mg 

 Screenings Compaction Factor 2  

Grit Removal Type Vortex Grit Unit 

 Grit Production(2) 4 cf/mg 

Screenings and Grit Number of Days Storage 1 day 

Primary Clarifiers Type Rectangular Basin 

 Sludge Collection Mechanism Chain-and-flight 

Flocculation Tank Detention Time (at max flow) 10 min 

 Number of Stages 3  

Wet Weather 
Treatment Technology 

Surface Overflow Rate (gpd/sf)   

Vortex/Swirl 36,000 (25 gpm/sf)   

Conventional Clarifiers     2,400 (3)   

CEPT 3,000   

Ballasted Flocculation 84,600 (60 gpm/sf)   

Chlorine Contact    



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

PHL-TMSW2_FINAL.DOC 4-7 

EXHIBIT 4-5 
Key Process Design Assumptions for Wet Weather Treatment Trains(1) 

 

Chlorine Contact Chamber Detention Time (at avg flow) 20 min 

Chemical Feed    

Chemical Purpose Concentration Storage (at avg flow) 

Ferric Chloride  Coagulation 60 mg/L 10 days 

Liquid Polymer  Flocculation 2 mg/L 10 days 

Sodium Hypochlorite Chlorination 5 mg/L 10 days 

Sodium Bisulfite De-chlorination 1.5 mg/L(4) 10 days 

Primary Sludge Generation(5)   

Train % TSS Removal 
% Solids in 

Sludge 
  

#1: Vortex/Swirl  30%  0.07%(6)  

#2: Conventional 
Clarifiers 

55% 0.5%  

#3: CEPT  80% 0.5%  

#4: Ballasted Floc 90% 0.3%  

Sludge Thickening    

Gravity Thickeners Max Hydraulic Loading Rate 
(limiting factor for Trains #1 and 
#5) 

900 gal/sf/day 

 Max Solids Loading Rate (limiting 
factor for Trains #2, #3, and #4)) 

30.7 lb/sf/day 

 % Solids of Thickened Sludge 3 % minimum 

StrainPress®  Sludge 
Screens 

Sludge Throughput 200 – 400 gpm 

 Digesters    

Anaerobic Digesters Detention Time 20 days 

 Diameter 115 ft 

 Side Water Depth 25 ft 

 Volatile Solids Destruction 50 % 

(1) Unless otherwise noted, all design parameters are based on standard textbook values. 
(2) Estimated from 2004-2005 grit and screenings disposal records from the SE WPCP (CH2M HILL, 
2008c).  
(3) Based on stress testing results on existing primary clarifiers 
(4) Assumes 1 mg/L residual chlorine concentration at the end of the chlorine contact chamber 
(5) Assumes 95 percentile influent TSS concentration of 226 mg/L, and volatile solids percentage of 70% 
(6) Based on a 10% underflow from the vortex/swirl concentrator 



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

PHL-TMSW2_FINAL.DOC 4-8 

 
4.2.3 Hydraulics 
To eliminate the need for a new effluent pump station, the elevations of the new wet 
weather treatment trains were set to allow gravity flow to the new Schuylkill River outfall. 
A preliminary hydraulic profile for the ballasted flocculation train at 980 mgd is shown in 
Exhibit 4-6. 

EXHIBIT 4-6 
Preliminary Hydraulic Gradeline for the Ballasted Flocculation Treatment Train at 980 MGD 

60

65

70

75

80

85

90

95

100

105

110

115

120

125

130

Influent Pump
Station

Fine Screening PISTA Grit Unit Ballasted
Flocculation

Tanks

Chlorine
Contact

Chamber

Outfall Conduit Schyulkill River
Outfall

Process

H
G

L 
(ft

)

HGL

Estimated Grade

All elevations in Plant Datum

Assumed high river 
elevation = 102'

 

As an initial condition, the high river elevation was assumed to be 102 feet. This is similar to 
the assumption made for the Delaware River in the Southeast WPCP memo (CH2M HILL, 
2008c).  It is also based on the assumption that the Schuylkill River levels and the Delaware 
River levels are equal at their point of confluence.  

The water surface level of the chlorine contact chamber was assumed to be 2 feet below 
grade (116 feet). Since the ground elevation at the Upper BRC site is much higher than the 
maximum river level, there is an approximate 10-ft drop between the chlorine contact 
chamber and the beginning of the outfall conduit. Headloss through the outfall conduit is 
estimated at 3.9 ft (using Manning’s Equation).  

The elevation of the chlorine contact chamber sets the elevations of the upstream unit 
processes. As shown in Exhibit 4-6, the tank walls may rise above grade by several feet. To 
be conservative, however, the capital cost estimates assume complete burial of all tanks.  



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

PHL-TMSW2_FINAL.DOC 4-9 

4.2.4 Site Conditions 
Two main assumptions were made on the site and soil conditions at the Upper and Lower 
BRC sites:  

• Piles will be needed for foundations of all structures. A pile density and depth of 
0.069 piles/sf and 30 feet were used for all water-bearing structures on site. A pile 
density and depth of 0.089 piles/sf and 50 feet were used for the outfall conduit 
going out to the Schuylkill River. These numbers were based on existing pile plans 
for the Northeast WPCP, since there are no similar structures at the existing BRC 
(CH2M HILL, 2008d).  A pile density and depth of 0.0006 piles/sf and 30 feet were 
used for all other structures, based on drawings of the existing sludge dewatering 
facility at the BRC. 

• Dewatering will be required for most buried structures. According to plant 
drawings, the groundwater elevation is approximately 10 to 15 feet below grade at 
the SW WPCP.  

4.3 Cost Estimating Assumptions 
CH2M HILL’s costing model was used to develop conceptual level estimates of both capital 
and life-cycle costs for each of the treatment trains and flows. This tool was supplemented 
by budgetary quotes from vendors for all major pieces of equipment. These estimates are 
defined as Class 4 estimates by the Association for the Advancement of Cost Engineers 
(AACE) and have an expected level of accuracy of +50 to -30 percent. 

4.3.1 Capital Costs 
Construction Costs 
Construction costs were developed using the costing model for each building or unit 
process of a treatment train, and were based on estimated materials, labor, equipment, and 